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On the Determination of Sulfides in Steel and their Behavior at Heating Process

(YYoshio Yoshida) (Akiyoshi Nakano)
Na-citrate 1.2 KBr 2.8 FeSO4 pH 6.0
6.2 MnO 10 pH 5.5
H2 700 H2S

FeS MnS

Si FeS MnS 3.3

Si Mn FeS 0.1
Mn MnS 900 1050

Synopsis :
Sulfides in steel are isolated electrolytically and determined by hydrogen reduction
methodA 9ion
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Table 5 Experimental results for the solution of Table §

: Recovery of Mns after immersion
MnS during washing (sample 30mg)
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Table 10 Chemical composition of Fe-8i-Mn-S system steel samples {wt 25

Sample No. |
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